

CERTIFIED TRANSLATION FROM POLISH

*Katarzyna Kaczmarczyk, Certified Translator of the English Language no. TP/740/05
Record no. 1237/11/2012 • Poznań, 2nd November 2012 • Page 1 of 1*

INSTITUTE OF CONSTRUCTION TECHNOLOGY		
LM	TEST REPORT NO. LM00-2470/11/Z00NM version 2 Replaces the cancelled report no. LM00-2470/11/Z00NM	Page 1/1
LABORATORY OF CONSTRUCTION MATERIALS Address: ul. Filtrowa 1, 00-611 Warsaw, Poland, T: (22) 825-04-71 ext. 420		
CUSTOMER: ALNOR Systemy Wentylacji Sp. z o.o. Aleja Krakowska 10, 05-552 WOLA MROKOWSKA, Poland		
PRODUCT: Self-adhesive aluminum tapes: TAL-25 and TALK delivered for testing on: 04/11/2011 under report no. LM00-2470/11/Z00NM according to: Procedure no. 18 tested from 09/11/2011 to 10/11/2011		
TESTING METHODOLOGY/PROCEDURE: Visual inspection^{*)}		
TEST RESULTS:		
It.	Features tested	Test result
1	2	3
1.	TAL-25 tape Change in appearance after 30 minutes of heating at temp. 250°C	No changes in the surface of samples
2.	TALK tape Change in appearance after 30 minutes of heating at temp. 350°C	No changes in the surface of samples
OTHER INFORMATION ON THE TESTS: <i>Version 2 of Test Report no. LM00-2470/11/Z00NM based on the application for issuing a new report from laboratory tests carried on 09/12/2011 due to a change in the product trading name. *) 20 cm strips of the aluminum tape were adhered to a galvanized steel sheet surface, dimensions: (150 x 70 x 1) mm; afterwards, the tape was subject to elevated temperatures for 30 minutes. Appearance of samples was tested in diffused sunlight conditions.</i>		
Person responsible for testing: Iwona Gałąska, Specialist <i>Title/Position, Full name</i> Signature [illegible signature]	Person approving the report: mgr inż. Jacek Popczyk <i>Title, Full name</i> Signature [illegible signature]	
Warsaw, on 2011-12-14		
<i>The Testing Laboratory hereby declares that the test results apply to the tested item exclusively. It is prohibited to copy the Report other than as a full text, unless upon a written consent of the Testing Laboratory. The test report does not in any way constitute an authorization for product circulation and unlimited use in construction.</i>		

Laboratory Manager:
mgr inż. Jadwiga Miklaszewska [illegible signature]

END OF TRANSLATION

I, Katarzyna Kaczmarczyk, Certified Translator and Interpreter of the English Language, entered onto the list of certified translators and interpreters kept by the Minister of Justice under no. TP/740/05, hereby approve conformity of the present translation with the original document in the Polish language.

